
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SELF-LOADING BALE WRAPPER 
Z598 

SPARE PARTS CATALOGUE 

REV. I, OCTOBER 2017 EN 



 

 

 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 3    

 

 

 
TABLE OF CONTENTS 

1 MAIN FRAME ................................................................................................................................................................................................. 4 

1.1 MAIN FRAME, COMPLETE - VIEW 1 ..................................................................................................................................................... 4 

1.2 MAIN FRAME, COMPLETE - VIEW 2 ..................................................................................................................................................... 5 

2 WORK TABLE ................................................................................................................................................................................................ 8 

2.1 WORK TABLE, COMPLETE ï VIEW 1 ................................................................................................................................................... 8 

3 RETAINING CONE ...................................................................................................................................................................................... 12 

4 DRAWBAR, COMPLETE ............................................................................................................................................................................. 14 

5 FILM FEEDER, COMPLETE ........................................................................................................................................................................ 16 

6 FILM FEEDER ï MOUNTING ...................................................................................................................................................................... 19 

7 WRAPPING MODULE.................................................................................................................................................................................. 21 

7.1 WRAPPING MODULE ï VIEW 1 ........................................................................................................................................................... 21 

8 FILM CUTTER ............................................................................................................................................................................................. 25 

9 LOADING ARM ............................................................................................................................................................................................ 28 

10 ELECTRICS ................................................................................................................................................................................................. 30 

10.1 ELECTRIC SYSTEM - CONTROL ........................................................................................................................................................ 30 

10.2 LIGHTS (VIEW 1) .................................................................................................................................................................................. 32 

10.3 LIGHTS (VIEW 2) .................................................................................................................................................................................. 34 

11 ELECTRIC SYSTEM - LIGHTS (VIEW 3) ..................................................................................................................................................... 36 

12 HYDRAULIC SYSTEM ï POWER SUPPLY ................................................................................................................................................. 38 

13 HYDRAULIC SYSTEM - DRAWBAR, WORK TABLE, LOADING ARM ........................................................................................................ 40 

14 HYDRAULIC SYSTEM - FILM CUTTER, FILM FEEDER ............................................................................................................................. 42 

15 HYDRAULIC SYSTEM - WRAPPING MODULE MOTOR, WORK TABLE MOTOR ..................................................................................... 44 
 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 4    

 

 

1 MAIN FRAME 

1.1 MAIN FRAME, COMPLETE - VIEW 1 

 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 5    

 

 

 

1.2 MAIN FRAME, COMPLETE - VIEW 2 

 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 6    

 

 

No. Index Name Volume 

1 Z598 01.01.00 Main frame, welded 1 

2 Z598 01.04.00 Mast support II 1 

3 Z598 01.02.00 Mast support I 1 

4 Z598 01.20.10 Bracket for filter and controller 1 

5 Z598 01.05.00 Bale bumper 1 

6 Z598 01.16.00 Cable guard, complete 1 

7 Z598 01.11.00 Drawbar pin, complete 1 

8 Z598 01.00.03 Mast bracket clamp 2 

9 Z598 01/12.00 Drawbar cylinder pin I 1 

10 Z598 01.15.01 Computer screen 1 

11 Z598 01.14.01 Separator device guard 1 

12 Z598 01.00.16 Computer screen cover 1 

13 Z598 01.00.13 Manifold guard cover 1 

14 Z598 01.00.15 Upper cover 1 

15 Z598 01.00.14 Side cover 1 

16 Z598 01.00.12 Left-side cutter support 1 

17 Z598 01.00.11 Right-side cutter support 1 

18 Z598 01.00.05 Axle spacer plate 4 

 

No. Index Name Volume 

19 Z598 01.00.07 Axle spacer clamping ring 2 

20 Z598 01.03.00 Axle shaft, complete 2 

21 Z598 01.13.01 Table cylinder pin I 1 

22 Z598 01.13.02 Pin locking ear 1 

23 Z598 01.00.04 Pin locking washer 1 

24 Z598 01.20.02 Bracket clamp 2 

25 Z598 01.00.06 Spacer ring I 4 

26 23PR8 Cotter pin with a ring 8 1 

27 Z598 01.00.04 Pin locking washer 2 

28 POD-TSZ-000129 Lever support 1 

29 POD-TSZ-000104 70 x 70 profile end cap  2 

30 23NS8OC 
Self-locking nut M8 galv. 
82175 8 82175 8 

4 

31 23NS6OC 
Self-locking nut M6 galv. 
82175 8 82175 8 

13 

32 23NS16OC 
Self-locking nut M16 galv. 
82175 8 82175 8 

29 

33 23NS12OC 
Self-locking nut 
M12 galv. 82175 8 82175 8 

13 

34 23P12OC Round washer 12 galv. 82005 4 

35 23P16OOC 
Round washer 16 galv. 82005 
82005 

12 

 

 

Table 1. Main frame 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 7    

 

 

 
 

  

No. Index Name Volu
me 

44 23S16/110OC 8.8 
Bolt 16 x 110 galv. 8.8 82101 
82101 

4 

45 
23S16/120 8.8 
82101 OC 

Bolt 16 x 120 galv. 8.8 82101 
82101 

6 

46 23S16/40 8.8OC 
Bolt 16 x 40 galv. 8.8 82105 
82105 

7 

47 23S16/45OC 
Bolt 16 x 45 galv. 8.8 82105 
82105 

4 

48 23S16/50 8.8 
Bolt 16 x 50 galv. 8.8 82101 
82101 

4 

49 POD-ELZ-000558 
Blind rivet nut M8 
steel Hexagonal 

10 

50 POD-OGL-000259 Knob P2M8 x 20 6 

51 25K400/60/15.3 
400-60 15.5 x 13 wheel with 
ET20 rim 

2 

 

No. Index Name Volu
me 

36 23P6OC030 Round washer 6 galv. coated 
82030 

2 

37 23S12/30OC 8.8 
Bolt 12 x 30 galv. 8.8 82105 
82105 

4 

38 23S12/40OC 
Bolt 12 x 40 galv. 8.8 82101 
82101 

8 

39 23S6/16 8.8OC 
Bolt 6 x 16 galv. 8.8 82105 82105  
8.8 

12 

40 23S6/60OC 8.8 
Bolt 6 x 60 galv. 8.8 82101 82101 
8.8 

1 

41 
23S8/16 8.8 82105 
OC 

Bolt 8 x 16 galv. 8.8 82105 82105  4 

42 23S8/20OC 8.8 Bolt 8 x 20 galv. 8.8 82105 82105 4 

43 23S10/20OC 8.8 
Bolt 10 x 20 galv. 8.8 82105 
82105 

3 

 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 8    

 

 

 

2 WORK TABLE 

2.1 WORK TABLE, COMPLETE ï VIEW 1 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 9    

 

 

 

2.2 WORK TABLE, COMPLETE ï VIEW 2 
 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 10    

 

 

No. Index Name Volu
me 

1 Z598 02.01.00 Work table frame 1 

2 Z598 02.02.00 Front motor drum roller, complete 1 

3 Z598 02.03.00 Rear drum, passive 1 

4 Z598 02.04.00 Z-27 chain wheel, complete 1 

5 Z598 02.05.00 Pin III complete 1 

6 Z598 02.06.00 Pin V complete 1 

7 Z598 02.08.00 Stud for table axis 2 

8 Z598 02.09.00 Retaining cone, complete 4 

9 Z598 02.10.00 Cone support complete 4 

10 Z598 02.12.00 Chute complete 1 

11 Z598 02.13.00 Drum cover, complete 4 

12 Z598 02.15.00 Roller axle, complete 6 

13 Z598 02.17.00 Compensator, complete 1 

14 Z598 02.00.04 Table cylinder pin 1 

15 Z598 02.00.05 Chain wheel Z-10 1 

16 Z598 02.00.06 Tensioner sleeve 1 

17 Z598 02.00.07 Chain wheel Z-13 1 

18 Z598 02.00.08 Spacer sleeve I 2 

 

No. Index Name Volume 

19 Z598 02.00.11 Table transmission guard 1 

20 Z598 02.00.12 Belt side roller  8 

21 Z598 02.00.13 Wheel sensor bracket 1 

22 Z598 02.00.14 Drum axle washer 4 

23 Z598 02.00.15 Roller pipe 4 

24 Z598 01.00.04 Pin locking washer 2 

25 Z598 01.00.06 Spacer ring I 2 

26 POD-ELK-000347 
BI4M12- AP6X-H1141 
inductive sensor 

2 

27 POD-ELK-000348 
Induction sensor NI4U-EG08- 
AP6X-H1341 

1 

 

28 
 

POD-TSZ-000222 

Z598 HX500-6 wrapper belt 

3240 x 200 mm, thermal 
connection 

 

4 

29 POD-LOZ-000219 Sleeve GSM-4044-40 2 

30 POD-LOZ-000284 Bearing 6001 2RS 8 

31 POD-LOZ-000251 Bearing unit UCFL207 4 

32 POD-LOZ-000252 Bearing 61905 2RS 1 

33 23SW42 Circlip W42 1 

34 POD-ELZ-000835 Circlip W28 8 

35 23SM Lubricating nipple M6 x 1.0 
straight 

2 

 

 

Table 2. Work table 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 11    

 

 

 
 

  

No. Index Name Volu
me 

53 23S10/20OC 8.8 
Bolt 10 x 20 galv. 8.8 82105 
82105 

3 

54 23S8/35OC 8.8 Bolt 8 x 35 galv. 8.8 82105 82105 8 

55 23S8/25OC8.8 Bolt 8 x 25 galv. 8.8 82105 82105  3 

56 23S8/20OC 8.8 Bolt 8 x 20 galv. 8.8 82105 82105 4 

57 
23S8/16 8.8 82105 
OC 

Bolt 8 x 16 galv. 8.8 82105 82105 1 

58 23S6/25OC 105 Bolt 6 x 25 galv. 8.8 82105 12 

59 23NS16OC 
Self-locking nut M16 galv. 
82175 8 82175 8 

1 

60 23NS14OC 
Self-locking nut 14 
galv. 82175 8 
821758  

8 

61 23NS12OC 
Self-locking nut 12 
galv. 82175 8 
821758 

19 

62 23NS10OC 
Self-locking nut 10 
galv. 82175 8 
821758 

2 

63 23NS8OC 
Self-locking nut M8 galv. 82175 
8 82175 8 

2 

64 23NS6OC 
Self-locking nut M6 galv. 82175 
8 82175 8 

12 

 

No. Index Name Volume 

36 POD-HPZ-000186 
OMR375 (dia.25 A2) hydraulic 
motor  

1 

37 POD-LAN-000110 Chain 12B1 47ogn 1 

38 25LO12P Chain link 12B1 R-1 3/4" 1 

39 POD-ELZ-000610 Key 10 x 8 x 50 1 

40 23PR8 Cotter pin with a ring 8 4 

41 23P20OOC 
Round washer 20 galv. 82005 
82005 

4 

42 23P16OOC 
Round washer 16 galv. 82005 
82005 

9 

43 23P12OC Round washer 12 galv. 82005 8 

44 23P10 OC030 
Round washer 10, galv. 
coated 82030 82030 

1 

45 23P8OOC Round washer 8 galv. 82005 
82005 

1 

46 23P8SPOC 
Spring washer 8.2 galv. 82008 
82008 

1 

47 POD-ELZ-000834 
Carriage bolt 16 x 70 galv. 
8.8 82406  

1 

48 23S14/60OC 8.8 
Bolt 14 x 60 galv. 8.8 82101 
82101 

4 

49 
23S14/50 8.8 82105 
OC 

Bolt 14 x 50 galv. 8.8 82105 
82105 

4 

50 POD-ELZ-000081 Bolt 12 x 75 galv. 8.8 82101 1 

51 23S12/40OC 
Bolt 12 x 40 galv. 8.8 82101 
82101 

2 

52 23S12/30OC 8.8 
Bolt 12 x 30 galv. 8.8 82105 
82105 

12 

 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 12    

 

 

 

3 RETAINING CONE 
 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 13    

 

 

 

Table 3. Retaining cone 
 

No. Index/ Name Description Volume 

1 Z598 02.09.100 Pulley axle complete 1 

2 25KS Bale wrapper cone wheel 1 

3 Z598 02.09.01 Cone sleeve 1 

4 23P10 OC030 
Round washer 10, galv. coated 
82030 82030 

1 

5 23P8SPOC 
Spring washer 8.2 galv. 82008 
82008 

1 

6 23S8/25OC8.8 Bolt 8 x 25 galv. 8.8 82105 82105 1 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 14    

 

 

 

4 DRAWBAR, COMPLETE 
 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 15    

 

 

No. Index Nam
e 

Volume 

1 Z598 03.01.00 Welded drawbar 1 

2 Z598 03.02.00 Container for two rollers 3 

3 Z598 03.03.00 Support foot 1 

4 Z598 03.04.00 Rotary hitch 1 

5 Z598 03.05.00 Drawbar cylinder pin II 1 

6 Z598 03.06.00 Foot joint 1 

7 Z598 03.07.00 Pin for joint 1 

8 Z-237 01.28.00 Foot clamp 1 

9 Z593-1E 06.06.00 Container, complete 1 

10 Z598 03.00.01 Bracket for EURO plugs 1 

11 Z598 03.00.02 Box bracket  1 

12 Z598 01.00.04 Pin locking washer 1 

13 Z598 01.00.06 Spacer ring I 2 

14 Z-593 01.00.11 Hose clamp 6 

15 POD-LOZ-000219 Sleeve GSM-4044-40 2 

16 23SM10/1 Lubricating nipple M10 x 1.0 
straight 

1 

17 23S12/30OC 8.8 
Bolt 12 x 30 galv. 8.8 82105 
82105 

1 

18 POD-ELZ-000486 
Carriage bolt 12 x 35 galv. 8.8 
82406 

8 

19 23NS12OC 
Self-locking nut 12 galv. 
82175 8 82175 8 

8 

20 23NS20OC 82175 
Self-locking nut M20 galv. 
82175 8 82175 8 

2 

21 POD-ELZ-000833 Bolt 20 x 150 galv. 8.8 82101 2 

 

No. Index Name Volu
me 

22 23NS8OC 
Self-locking nut M8 galv. 82175 
8 82175 8 

3 

23 23S8/30OC 8.8 Bolt 8 x 30 galv. 8.8 82105 82105 3 

24 23P8OOC Round washer 8 galv. 82005 
82005 

3 

25 23S8/20OC 8.8 Bolt 8 x 20 galv. 8.8 82105 82105 3 

26 23S6/12OC 8.8 
Bolt 6 x 12 galv. 8.8 82105 82105  
8.8 

2 

27 POD-ELZ-000405 
Self-drilling countersunk 
screw 6.3 x 25 galv. with key 

2 

28 23PR8 Cotter pin with a ring 8 1 

29 POD-TSZ-000230 Round end cap, dia. 70 (Es-
465601) 

6 

30 Z593-1E 06.06.10 Container I 1 

31 Z593-1E 06.06.20 Container lid 1 

32 Z593-1E 06.06.01 Hinge spacer 1 

33 POD-OGL-000378 Hinge N272 CFM.60 SH-8  1 

34 23W8/20OC Screw 8 x 20 galv. 82208 8208 4 

35 23NS8OC 
Self-locking nut M8 galv. 82175 
8 82175 8 

4 

36 POD-ELZ-000568 Allen bolt 6 x 16 galv. 8.8 82302 2 

37 POD-OGL-000259 Knob P2M8 x 20 1 

38 POD-OGL-000379 
Holder N272 M.443-140-6-N-
CH  

1 

39 POD-ELZ-000558 
Blind rivet nut M8 
steel Hexagonal 

1 

40 POD-ELZ-000001-1 
M6 x 14 FE cylindrical blind 
rivet nut with rolled flange and 
knurled mandrel 

2 

 

 

Table 4. Drawbar, complete 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 16    

 

 

 

5 FILM FEEDER, COMPLETE 
 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 17    

 

 

No. Index Name Volume 

1 Z598 04.03.00 Film feeder frame I 1 

2 Z598 04.07.00 Film feeder frame II complete 1 

3 Z598 04.08.00 Tensioner shaft complete 1 

4 Z598 04.04.00 Upper foil gripper 1 

5 Z598 04.05.00 Clamp 1 

6 Z598 04.06.00 Compression axle complete 1 

7 Z598 04.00.04 Floating bushing 2 

8 Z598 04.00.02 Cone 4 

9 Z598 04.00.05 Tensioner pin 4 

10 Z598 04.00.07 Hook 1 

11 Z598 04.00.08 Feeder sensor support 4 

12 Z598 04.00.10 Film breaking sensor activator 6 

13 Z-560 02.00.25.1 Shaft mounting 1 

14 Z-560 02.00.26 Distance sleeve III 1 

15 Z-560 02.00.08 Distance sleeve II 1 

16 Z-560 02.00.09 Chain wheel Z-11 1 

17 Z-560 02.00.30 Chain wheel Z-12 1 

18 Z-560 02.00.32 Chain wheel Z-21 2 

 

No. Index Name Volu
me 

19 Z-560 02.00.36 Bearing guard 1 

20 Z598 04.08.01 Upper mounting 8 

21 Z598 04.08.03 Bottom mounting 1 

22 Z-560 02.24.01 Tensioner tube 4 

23 Z598 04.08.02 Tensioner rod 4 

24 POD-SPR-000060 
Spring Maz-6531 galv. 
(1800025)-feraboli 

2 

25 23PR8 Cotter pin with a ring 8 2 

26 POD-TSZ-000121 
Stopper, round int 35 mm, 
black (Es-111530) 

2 

27 
23SPN3/23/135 
MAZ1771/1 

Tension spring 
3/23/136/34 galv. (maz-1771/B-1) 

1 

28 23S4/32/50 
Compression spring 
4/40/50/7, galv. (maz-2401) 

4 

29 POD-TSZ-000221 ABS guard for the Z589 tensioner 2 

30 25LO08B1 43OGN Chain 08B1 43ogn 8 

31 28B32 M10 Knob B32 M10 No. 462099 4 

32 POD-ELK-000348 
Inductive sensor NI4U-EG08- 
AP6X-H1341  

1 

33 23NS8OC 
Self-locking nut M8 galv. 82175 
8 82175 8 

1 

34 23NS6OC 
Self-locking nut M6 galv. 82175 
8 82175 8 

8 

35 23NS16OC 
Self-locking nut M16 galv. 
82175 8 82175 8 

2 

 

 

Table 5. Film feeder, complete 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 18    

 

 

 

  

No. Index Name Volume 

53 23SZ50 Circlip Z50 3 

54 POD-ELZ-000344 Spring pin 5 x 30 DIN 1481 8 

55 POD-KAB-000030-1 Knob P1M6 x 20 3 

56 25L608 2RS Bearing 608 2RS 4 

57 25L6004 Bearing 6004 2RS 1 

58 23S8/40P 
Carriage bolt 8 x 40 galv. 8.8 
82406 82406 

12 

59 25LO08P Chain link 08B1 R-1 1/2" 1 

 

No. Index Name Volu
me 

36 23P10 82005 
Round washer 10 galv. 82005 
82005 

1 

37 23NS10OC 
Self-locking nut 10 galv. 
82175 8 821758 

1 

38 23P10 OC030 
Round washer 10, galv. coated 
82030 82030 

1 

39 23P16OOC 
Round washer 16 galv. 82005 
82005 

1 

40 23P6OOC Round washer 6 galv. 82005 82005 4 

41 23P8OOC Round washer 8 galv. 82005 82005 4 

42 23S12/30OC 8.8 
Bolt 12 x 30 galv. 8.8 82105 
82105 

9 

43 23S6/20 
Bolt 6 x 20 galv. 8.8 82105 82105 
8.8 

8 

44 
23S6/30 8.8 
82105OC 

Bolt 6 x 30 galv. 8.8 82105 82105  1 

45 23P6SPOC 
Spring washer 6.1, galv. 82008 
82008 

1 

46 23S10/25OC 8.8 
Bolt 10 x 25 galv. 8.8 82105 
82105 

1 

47 23S10/30OC 8.8 
Bolt 10 x 30 galv. 8.8 82105 
82105 

1 

48 POD-ELZ-000659 
Allen set screw 6 x 8 DIN913, 
galv. 

4 

49 23SW22 Circlip W22 4 

50 23SW42 Circlip W42 1 

51 23SZ14 Circlip Z15 2 

52 23SZ20 Circlip Z20 12 

 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 19    

 

 

 

6 FILM FEEDER ï MOUNTING 
 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 20    

 

 

No. Index Name Volu
me 

1 Z598 04.01.00 Feeder mounting I, complete 1 

2 Z598 04.02.00 Feeder mounting II, complete 1 

3 Z598 04.00.09 Spring holder 1 

4 Z598 04.00.01 Feeder rotating pin 1 

5 Z598 21.00.02 Stub pipe 14 x 1.5 AB L-50 1 

6 POD-HSL-000021-1 Cylinder CJ2F 32/22/80*L-283  1 

7 POD-SPR-000100 
Tension spring 
5/35/250/39 galv. 

2 

8 POD-LOZ-000285 GFM 202328-15 sleeve 4 

9 23NS16OC 
Self-locking nut M16 galv. 
82175 8 82175 8 

4 

10 23NS12OC 
Self-locking nut 
M12 galv. 82175 8 82175 8 

1 

11 23NS10OC 
Self-locking nut 10 
galv. 82175 8 82175 8 

4 

12 23P12OOC Round washer 12, galv. coated 
82030 

6 

13 23P16OOC 
Round washer 16 galv. 82005 
82005 

1 

14 23P20OOC 
Round washer 20 galv. 82005 
82005 

1 

15 23S12/120OC 
Bolt 12 x 120 galv. 8.8 82101 
82101 

1 

16 23S12/50OC 
Bolt 12 x 50 galv. 8.8 82105 
82105 

1 

17 23S10/25OC 8.8 
Bolt 10 x 25 galv. 8.8 82105 
82105 

1 

 

No. Index Name Volu
me 

18 23N12OC Nut M12 galv. 82144 5 2 

19 POD-ELZ-000542 Cotter pin 4 x 32 galv. 1 

20 POD-ELZ-000344 Spring pin 5 x 30 DIN 1481 8 

 

 

Table 6. Film feeder ï mounting 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 21    

 

 

 

7 WRAPPING MODULE 

7.1 WRAPPING MODULE ï VIEW 1 



SPARE PARTS CATALOGUE ï Z598 AUTOMATIC BALE WRAPPER 22    

 

 

 

7.2 WRAPPING MODULE ï VIEW 2 














































